


EXPLODED VIEW: EV MUFFLER EXH 4.2L G3 CPL  

DRAWING #: 0G5866  GROUP F   

 
ITEM PART# QTY. DESCRIPTION 

REVISION: K-1591-B  Page 2 of 2 

DATE: 1/29/15 

 1 0F9794 2 MUFFLER 7" X 9" X 18-1/2" 2" IN/OUT 
 2 0G0113 1 EXHAUST ELBOW 2"ID X 2-1/2"OD   
 3 0G1007 1 BRACKET MUFFLER 
 4 0F2830 2 MUFFLER BRACKET STIFFENER 
 5 0F2962 2 MUFFLER STRAP 
 6 080762 5 BOLT U 3/8-16 X 2.62 
 7 0G5821 1 PIPE EXHAUST LEFT 2"OD   
 8 0C2454 4 SCREW THF M6-1 X 16 N WA Z/JS 
 9 0G5822 1 PIPE EXHAUST RIGHT 2"OD 
 10 0G0007 1 DIFFUSER EXHAUST WELDMENT 
 11 0G5819 1 Y-PIPE EXHAUST 2"OD 4.2L G3    
 12 085917 14 WASHER LOCK 3/8 SS 
 13 0G6401 4 SCREW HHC M10-1.5 X 45 SS FTH   
 14 0E8816 2 EXHAUST FLANGE 2" PIPE 
 15 049721 8 SCREW HHC M6-1.0 X 35 G8.8 BLK 
 16 022097 8 WASHER LOCK M6-1/4 
 17 022473 12 WASHER FLAT 1/4-M6 ZINC 
 18 036797 3 BOLT U 5/16-18 X 2.25 
 19 022259 6 NUT HEX 5/16-18 STEEL 
 20 070006 6 WASHER LOCK M8 SS 
 21 088775 4 WASHER FLAT 3/8 SS 
 22 022241 10 NUT HEX 3/8-16 STEEL 
 23 0F3794B 1 EXHAUST BLANKET 700MM LONG (NOT SHOWN) 
 24 0F2809 1 PIPE EXHAUST CROSSOVER 
 25 0F2808B 1 PIPE EXHAUST MUFFLER OUT 
 26 0L1789 4 MUFFLER STRAP UPPER/LOWER 
 27 049813 4 NUT HEX M6 X 1.0 G8 YEL CHR 
 28 0E0170B 1 EXHAUST BLANKET 850MM (NOT SHOWN) 
    
 * NOT USED ON OPEN SET. 
  
 





1 0F9794 2 MUFFLER 7" X 9" X 18-1/2" 2" IN/OUT 
2 0G0113 1 EXHAUST ELBOW 2"ID X 2-1/2"OD   
3 0G1007 1 BRACKET MUFFLER 
4 0F2830 2 MUFFLER BRACKET STIFFENER 
5 0F2962 2 MUFFLER STRAP 
6 080762 5 BOLT U 3/8-16 X 2.62 
7 0G5821 1 PIPE EXHAUST LEFT 2"OD   
8 0C2454 4 SCREW THF M6-1 X 16 N WA Z/JS 
9 0G5822 1 PIPE EXHAUST RIGHT 2"OD 
10 0G0007 1 DIFFUSER EXHAUST WELDMENT 
11 0G5819 1 Y-PIPE EXHAUST 2"OD 4.2L G3    
12 085917 14 WASHER LOCK 3/8 SS 
13 0G6401 4 SCREW HHC M10-1.5 X 45 SS FTH   
14 0E8816 2 EXHAUST FLANGE 2" PIPE 
15 049721 6 SCREW HHC M6-1.0 X 35 G8.8 BLK 
16 022097 6 WASHER LOCK M6-1/4 
17 022473 8 WASHER FLAT 1/4-M6 ZINC 
18 036797 3 BOLT U 5/16-18 X 2.25 
19 022259 6 NUT HEX 5/16-18 STEEL 
20 070006 6 WASHER LOCK M8 SS 
21 088775 4 WASHER FLAT 3/8 SS 
22 022241 10 NUT HEX 3/8-16 STEEL 
23 0F3794B 1 EXHAUST BLANKET 700MM LONG (NOT SHOWN) 
24 0F2809 1 PIPE EXHAUST CROSSOVER 
25 0F2808B 1 PIPE EXHAUST MUFFLER OUT 
26 0F6803 2 MUFFLER STRAP UPPER/LOWER 
27 049813 2 NUT HEX M6 X 1.0 G8 YEL CHR 
28 0E0170B 1 EXHAUST BLANKET 850MM (NOT SHOWN) 
    
    * NOT USED ON OPEN SET. 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 


